GENERAC

————— T T

Parts Manual
GP3300 208cc (Models 0067450 & 0068460)

NOTICE!
The information in this manual is known to be accurate as of the date of release shown on the cover. However,
engineering changes can occur without notice. To obtain the proper parts, please be sure to use the serial number
of the unit being serviced when ordering from this manual. Always to refer to any parts notes and changes before

ordering. All other parts not shown in this manual can be found on Generac’s exploded view drawings online on
GENSservice at www.generac.com.

www.generac.com or 1-888-436-3722



G e




GP3300

@@

Item Part # Qty | Description Item Part # Qty | Description
1 0K6813 1 | ENGINE 208CcC WITHOUT 40 0K33430112 1 | ROTOR BOLT (5/16X200)
CATALYST 41 0J08180235 7 | SPRING WASHER
2 OH3976 1| FRONT END COVER 42 0K33430111 4 | STATOR BOLT (M6X120)
8 0K95840110 1| ROTOR ASSEMBLY 43 0J08180236 2 | STAR LOCK WASHER
4 0K95840111 1 | STATOR ASSEMBLY " 108160557 = T AT vASHER
5 0K33430110 1 | ALTERNATOR GUARD BOARD T 10815055 = T SPrinG WASHER
6 0J6975 1 | REAR BEARING CARRIER ” 108150259 T80T exis)
’ 0J6979 1| WIRE CONNECTOR TERMINAL 47 0J08180240 3 | FULL THREAD BOLT (M5X20)
8 0H3380 1 | CARBON BRUSH ASSEMBLY 48 08180901 s [NUT 05)
9 OH3382 ! ggCEF?EAR'NG CARRIER 49 0J08180242 2 | BOLT (M5x12)
10 0J94810111 1 | 3kw AUTOMATIC VOLTAGE 50 0J08180243 12| NUT (M8)
REGULATOR 51 0J08180244 1 | BoLT (Mexas)
1 0H3415 4 | VIBRATION MOUNT 52 0K33910126 4 | BOLT (Mex25)
12 0H3378 1 | MUFFLER GASKET 53 0H33750126 2 | BOLT (M6x12)
13 0K68130113 1 [ MUFFLER 54 0J08180248 4 | FLAT WASHER
14 0H3379 1 | MUFFLER BRACKET 55 0K33910115 6 | SHAPED BOLT
15 0K95840112 1 | FUEL TANK (13.25L) 56 0K33910116 6 | ACORN NUT (M8)
16 OH1326 1 | FUEL TANK FILTER 57 0K33910117 1 | BoLT (Mexs5)
17 0K95810114 1 | FUELcAP 58 0H33750248 2 | BOLT (Mex40)
18 0J6679 4 | FUEL TANK RUBBER MOUNT 59 0K33910118 4 | BOLT (Mex45)
19 0H33750173 1 [cLamp 60 0K33910123 1 [ BoLT (Mex20)
20 0K95700148 | 0.2 | FUEL HOSE (4.5MM) 61 0J08180249 1 | STAR LOCK WASHER
21 0J08180222 1 [cLamp 62 0H33750171 1 [NUT (V)
22 OH3384 1 | FUEL SHUTOFF VALVE 63 0K33910122 1 | BUTTERFLY NUT (M6)
23 0K28710ST15 | 1 | FRAME ASSEMBLY 64 0K33910121 2 | NUT (Me)
24 0K28750ST15 | 1 | EXHAUST SIDE PANEL 65 0K33910119 4 | NUT (Mg)
25 0K28720ST15 | 1 | CONTROL SIDE PANEL 66 0K33910120 2 | BOLT (M6x28)
26 OH3408AST15 | 1 | HANDLE SUPPORT 67 0J08180250 4 | PHILIPS TAPPING SCREW
27 0H3396A 1 | HANDLE SPACER (ST4.2X12)
- rasiaste | 1 ThAnoLE 68 0K33910124 2 | FLAT WASHER
> T " TrADLE GAP 69 0K33910125 COTTER PIN
30 0K33910112 1 | crouND WIRE gS(T)WN 0H1345G 1 E\Efﬂk GAUGE (80MM LONG
31 0J8836 2 | FOOT ISOLATOR
NOT | 0K3343 1 | ROTOR AND STATOR
32 0J9354AST03 | 2 | FOOT BRACKET SHOWN ASSEMBLY
33 0K95840113 1 [ CONTROL PANEL
34 0K2873 2 | AXLE
35 0H3392 2 | WHEELKIT
36 0J08180229 2 | FLAT WASHER
37 0J08180230 3 | SPRING WASHER
38 0K33910114 4 | FLANGE BOLT WITH FLAT
WASHER AND SPRING
WASHER (M8X25)
39 0J08180232 1 | FLAT WASHER




Gy s GP3300
20,

©2015 Generac Power Systems, Inc. All rights reserved.
Specifications are subject to change without notice

No reproduction allowed in any form without prior written consent from Generac Power Systems, Inc.

Manual No. 0K9584PMNL Revision B (05/22/15) Printed In U.S.A.



GENERAC
— = " ]

Manual de piezas

GP3300 208 cm3 (Modelos 0067450 y 0068460)

jAVISO!
La informacion de este manual es precisa a la fecha de emisién mostrada en la tapa. Sin embargo, pueden
producirse cambios de ingeniera en el motor sin aviso. Para obtener las piezas correctas, asegurese de usar el
numero de serie de la unidad a la que se le esta efectuando mantenimiento al cursar pedidos con este manual.
Siempre consulte todas las notas y cambios sobre piezas antes de efectuar el pedido. Todas las otras piezas
no mostradas en este manual se pueden encontrar en los diagramas de despiece de Generac en linea en
GENservice de www.generac.com.

www.generac.com o 1-888-436-3722




@%ﬂé‘.e"zﬁ\s GP3300




LISTA DE
GP3300 % PIEZAS

item Num. de pieza | Cant. | Descripcion item Num. de pieza | Cant. | Descripcion
1 0K6813 1 | MOTOR DE 208 cm® SIN 28 OH3394AST15 1 |Asa
CATALIZADOR 29 0J6631A 1 | EMPUNADURA DEL
2 0H3976 1 | CUBIERTA DE ASA
EXTREMO DELANTERO 30 0K33910112 1 | CABLE DE CONEXION A
0K95840110 1 | CONJUNTO DE ROTOR TIERRA
0K95840111 1 | conJuNTO DE 31 0J8836 2 | AISLADOR DEL PIE
ESTATOR 32 0J9354AST03 2 | SOPORTE DEL PIE
5 0K33430110 1 | PROTECTOR DEL
ALTERNADOR 33 0K95840113 1 | TABLERO DE CONTROL
6 0J6975 1 | PORTACOJINETE 34 OK2873 2 _|BJE
TRASERO 35 0H3392 2 | KIT DE RUEDAS
7 0J6979 1 | TERMINAL DE 36 0J08180229 2 | ARANDELA PLANA
CONECTOR DE CABLE 37 0408180230 3 | ARANDELA ELASTICA
8 0H3380 1| CONJUNTO DE 38 0K33910114 4 | PERNO EMBRIDADO
ESCOBILLAS DE CON ARANDELA PLANA
CARBON Y ARANDELA
9 0H3382 1 | cuBiERTA DEL ELASTICA (M8 x 25)
PORTACOJINETE 39 0J08180232 1 | ARANDELA PLANA
TRASERO
40 0K33430112 1 | PERNO DEL ROTOR
10 0J94810111 1 | REGULADOR DE (5/16 x 200)
VOLTAJE AUTOMATICO -
DE 3 kW 41 0J08180235 ARANDELA ELASTICA
11 OH3415 4 MONTAJE PARA 42 0K33430111 PERNO DEL ESTATOR
VIBRACIONES (M6 x 120)
12 0H3378 1 | JUNTA DEL 43 0J08180236 2 | ARANDELA DE
SILENCIADOR SEGURIDAD ESTRELLA
13 0K68130113 1 SILENCIADOR 44 0J08180237 8 ARANDELA PLANA
14 0H3379 1 SOPORTE DEL 45 0J08180238 5 ARANDELA ELASTICA
SILENCIADOR 46 0J08180239 7 PERNO (M5 x 16)
15 0K95840112 1 | TANQUE DE 47 0J08180240 3 | PERNO CON ROSCA
COMBUSTIBLE (13.25 1) COMPLETA (M5 x 20)
16 0H1326 1 FILTRO DE TANQUE DE 48 0J08180241 TUERCA (M5)
COMBUSTIBLE 49 0J08180242 PERNO (M5 x 12)
17 K95810114 TAPA DE COMBUSTIBLE
0K95810 COMBUS 50 0J08180243 12 | TUERCA (M8)
18 0J6679 4 | MONTAJE DE CAUCHO
DEL TANQUE DE 51 0J08180244 1 | PERNO (M8 x 35)
COMBUSTIBLE 52 0K33910126 4 | PERNO (M8 x 25)
19 0H33750173 1 | ABRAZADERA 53 0H33750126 2 | PERNO (M6 x 12)
20 0K95700148 0.2 | MANGUERA DE 54 0J08180248 4 | ARANDELA PLANA
COMBUSTIBLE (4.5mm) |  ['5g 0K33910115 6 | PERNO PERFILADO
21 0J08180222 1| ABRAZADERA 56 0K33910116 6 | TUERCA CIEGA (M8)
22 0H3384 1 | VALVULA DE CIERRE
DE COMBUSTIBLE 57 0K33910117 1 | PERNO (M8 x 55)
23 0K28710ST15 1 | conJunTO DE 58 OH33750248 2 | PERNO (M8 x 40)
BASTIDOR 59 0K33910118 4 | PERNO (M8 x 45)
24 0K28750ST15 1 | PANEL LATERAL DEL 60 0K33910123 1 | PERNO (M6 x 20)
ESCAPE 61 0J08180249 1 | ARANDELA DE
25 0K28720ST15 1 | LATERAL DEL TABLERO SEGURIDAD ESTRELLA
DE CONTROL 62 0H33750171 TUERCA (M6)
26 OH3408AST15 1 | SOPORTE DEL ASA o OK33910122 T | TUERCA MARIPOSA
27 OH3396A 1 SEPARADOR DEL ASA (M6)




LISTA DE
% PIEZAS GP3300

item Num. de pieza | Cant. | Descripcion

64 0K33910121 2 TUERCA (M6)

65 0K33910119 4 TUERCA (M8)

66 0K33910120 2 PERNO (M6 x 28)

67 0J08180250 4 TONILLO PHILIPS
AUTORROSCANTE (ST
42x12)

68 0K33910124 2 ARANDELA PLANA

69 0K33910125 2 PASADOR HENDIDO

NO 0H1345G 1 MEDIDOR DE

MOSTRADO COMBUSTIBLE (BRAZO
LARGO 80 mm)

NO 0K3343 1 CONJUNTO DE ROTOR

MOSTRADO Y ESTATOR

©2015 Generac Power Systems, Inc. Todos los derechos reservados.
Las especificaciones estan sujetas a cambios sin aviso
No se permite la reproduccién bajo ninguna forma sin consentimiento previo escrito de Generac Power Systems Inc.

Num. del manual 0K9584PMNL Revision B (22/05/15) Impreso en EE. UU.



	Parts Manual GP3300 208cc
	Manual de piezas GP3300 208 cm3

